

Tel: 00852-2735 7759 **Fax:** 00852-2730 0946

TEST CERTIFICATE - INSPECTION CERTIFICATE

TEST CERTIFICATE - INSPECTION CERTIFICATE

Customer	A1 GRUP GAYRIMENKUL ANONIM SIRKETI					Date of Issue	25-Jul-24
A1 GRUP GAYRIMENKUL	METINOX INTERNATIONAL						
Description of Goods	COLD ROLLED STAINLESS STEEL COILS						
Test Certificate No.	HXL-524062 TC						
LC No.	0683ITVA24001884						
LC Date (If any)	240708	LC Issuing Bank:	T.C. ZIRAAT BANKASI A.S.				

																				屈服强度 Yield Strength	抗拉强度 Tensile strength	伸长率
Our Ref	GRADE	Thick (mm)	Width (mm)	Length (mm)	N.W. (MT)	Package No.	Contract No.	Heat Number	C	Si	Mn	P	S	Ni	Cr	Cu	Mo	N	Hardness (HV)	N/mm²	E.L.%	
1	430	0.6	1250	COIL	7.528	1920R3024H-247-E	MTX-2024038	523392	0.034	0.28	0.38	0.024	0.003	0.110	16.19	-	-	-	145	295	505	26
2	430	0.7	1250	COIL	7.638	1920R3024H-259-C	MTX-2024038	523393	0.032	0.3	0.4	0.027	0.002	0.100	16.10	-	-	-	144	310	505	26
3	430	0.7	1250	COIL	7.542	1920R3024H-259-D	MTX-2024038	523394	0.036	0.27	0.35	0.028	0.002	0.120	16.32	-	-	-	150	299	490	25
4	430	0.7	1250	COIL	7.586	1920R3024H-259-E	MTX-2024038	523392	0.034	0.28	0.38	0.024	0.003	0.110	16.19	-	-	-	145	295	505	26
5	430	0.7	1250	COIL	7.582	1920R3024H-260-C	MTX-2024038	523393	0.032	0.3	0.4	0.027	0.002	0.100	16.10	-	-	-	144	310	505	26
6	430	0.7	1250	COIL	7.622	1920R3024H-260-D	MTX-2024038	523394	0.036	0.27	0.35	0.028	0.002	0.120	16.32	-	-	-	150	299	490	25
7	430	0.7	1250	COIL	7.672	1920R3024H-260-E	MTX-2024038	523392	0.034	0.28	0.38	0.024	0.003	0.110	16.19	-	-	-	145	295	505	26
8	430	0.7	1250	COIL	6.172	1920R3024H-142-E	MTX-2024038	523393	0.032	0.3	0.4	0.027	0.002	0.100	16.10	-	-	-	144	310	505	26
9	430	0.8	1250	COIL	7.458	1920R3024H-223-C	MTX-2024038	523394	0.036	0.27	0.35	0.028	0.002	0.120	16.32	-	-	-	150	299	490	25
10	430	0.8	1250	COIL	7.888	1920R3024H-068-C	MTX-2024038	523392	0.034	0.28	0.38	0.024	0.003	0.110	16.19	-	-	-	145	295	505	26
11	430	0.8	1250	COIL	7.344	1920R3024H-068-D	MTX-2024038	523393	0.032	0.3	0.4	0.027	0.002	0.100	16.10	-	-	-	144	310	505	26
12	430	0.8	1250	COIL	7.360	1920R3024H-068-E	MTX-2024038	523394	0.036	0.27	0.35	0.028	0.002	0.120	16.32	-	-	-	150	299	490	25
13	430	0.8	1250	COIL	7.456	1920R3024F-442-C	MTX-2024038	523392	0.034	0.28	0.38	0.024	0.003	0.110	16.19	-	-	-	145	295	505	26
14	430	0.8	1250	COIL	7.496	1920R3024F-442-D	MTX-2024038	523393	0.032	0.3	0.4	0.027	0.002	0.100	16.10	-	-	-	144	310	505	26
15	430	0.8	1250	COIL	7.474	1920R3024F-442-E	MTX-2024038	523394	0.036	0.27	0.35	0.028	0.002	0.120	16.32	-	-	-	150	299	490	25
16	430	2.0	1250	COIL	7.348	1920R3024H-275-C	MTX-2024038	523392	0.034	0.28	0.38	0.024	0.003	0.110	16.19	-	-	-	145	295	505	26
17	430	2.0	1250	COIL	7.342	1920R3024H-275-D	MTX-2024038	523393	0.032	0.3	0.4	0.027	0.002	0.100	16.10	-	-	-	144	310	505	26
18	430	2.0	1250	COIL	7.640	1920R3024H-275-E	MTX-2024038	523394	0.036	0.27	0.35	0.028	0.002	0.120	16.32	-	-	-	150	299	490	25

Remarks:
1) Actual test result may vary +/- 5% from above figures

Statement	Through inspection and testing,the quality of these products conform to the stipulations of the related contract and standard(s).	Stamp by Department Of Quality Assurance
-----------	---	---

For and on behalf of
METINOX INTERNATIONAL

.....
Authorized Signature(s)